Type:
Part no.:

Item
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BLS 2.5 E (60Hz, 120V)

Part no.

31901172000

32816066000

32805226000

51278004110

43074005000

31428161000

30712087015

30717193000

30711129009

32803019010

30762412990

30719642010

32431045000

30719641010

32427127000

31415099000

43074003000

43074002000

30707345019

31413251000

30719644010

30719643010

53278004110

41701001032

72303509360

Designation

Motor housing
Control rod

Slide switch

Stator

Screw 35X45

Air guide ring

Brush holder
Connector

Carbon brush
Contact spring
Electronics 100-230V,50/60Hz
Connecting cable
Cable clamping piece
Connecting cable
Cover

Pressure piece

Screw 40X8

Screw 35X20

Cable with plug
Protective hose
Connecting cable
Connecting cable
Armature Z=6 110/120V,50/60Hz

Grooved ball bearing

Quantity
1

1

iﬂ
\..-"

Price
(excl. VAT)*

Status
$36.98
$7.92
$2.81
$81.25
$0.78
$3.85
$5.16
$0.73
$6.77
$7.79
$69.58
$1.46
$0.99
$1.46
$7.68
$0.63
$0.73
$0.63
$20.26
$2.03
$1.46
$1.46
$137.08

$9.27



Type:
Part no.:

Item
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BLS 2.5 E (60Hz, 120V)

Part no.

41701007266

32612125000

40242006007

31506398010

43074004000

33657105002

40221003006

42616034007

41701202018

33757014007

33657167003

31308076009

31308076018

31308077003

31308078001

31308079005

30109138008

63601101009

33405027006

31308080007

32601225003

41701202018

41715032003

41701006028

72303509360

Designation
Grooved ball bearing
Sealing ring

Pin

Flange

Screw 35X30
Gear-wheel

Feather key

Circlip

Grooved ball bearing
Shaft, toothed Z=15
Gear-wheel

Housing

Tool head

Plunger

Bolt

Sleeve

Cutting table

Plunger blade and fixed blade

Eccentric shaft

Con rod

Ring

Grooved ball bearing
Needle cage

Grooved ball bearing

Quantity
1

1
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Price
(excl. VAT)* Status

$10.73

$0.73
$77.19

$0.94

$7.24

$930.36

$453.75

$37.76

$7.24
$21.30

$15.05



Type:

Part no.:

Item
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5000

5010

5080

5200

5210

6000

9000

BLS 2.5 E (60Hz, 120V)

Part no.

41701007038

43035013058

43035014056

43013042127

43045044051

42616001005

43033015052

42445002053

30229159001

43035013058

42445002053

62907015008

62907023005

33901118010

32119122000

30232050000

32160003083

34101179210

72303509360

Designation

Grooved ball bearing
Cylinder head screw M5X10
Cylinder head screw M5X12
Cylinder head screw

Set screw

Circlip

Cylinder head screw M5X30
Spring washer

Hand guard

Cylinder head screw M5X10
Spring washer

Allen key SW2.5

Allen key SW4

Tool case

Handle

Wire clamp

Lubricant tube 0,085 kg

Operating instructions USA

Prices valid from: 2018-02-05

Quantity

1

W

Price

(excl. VAT)* Status

$10.16

$0.73

$0.99

$0.89

$2.81

$64.01

$9.06

$26.88

' Recommended retail price excluded value added tax, plus perhaps transportation and packing
charges.

The prices valid on the day of delivery are decisive for the calculation. Subject to transmission errors and
changes to technology, form and appearance.

* Only limited quantities or not available anymore. Please contact FEIN.



BLS 2.5 E (60Hz, 120V)
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